
 
 

 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN 
Project No.  121-23026-00 
CITY OF GREATER SUDBURY 

WSP

Page i

TABLE OF  
CONTENTS 

   

2  VOLUME 2: EXISTING WATER SYSTEMS ................. 1 

2.1  Dowling Water System ................................................................... 1 

2.1.1  Existing System .................................................................................................................................. 3 

2.1.2  Existing and Future Requirements ....................................................................................... 3 

2.1.3  Gap Analysis Conclusions ............................................................................................................ 4 
[...]
throughout the Master Plan Report. Figure 2-6 illustrates the existing water infrastructure in the Onaping-Levack Water 
System. 

 

  



 
 
 

 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN 
Project No.  121-23026-00 
CITY OF GREATER SUDBURY 

WSP

Page 11

Figure 2-6 Onaping-Levack Water System: Existing Infrastructure 

Page Intentionally Left Blank 

 

  



 

 

WSP 
  
Page 12 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN
Project No.  121-23026-00

CITY OF GREATER SUDBURY

2.3.1 EXISTING SYSTEM 

The Onaping-Levack Water System is supplied by three (3) non–GUDI wells; Wells No. 3, No. 4 and No. 5, all owned and 
operated by the CGS. Wells No. 3 and No. 4 are housed in a single pump house while Well No. 5 is housed in a separate 
building, which includes the common treatment facility for the entire system. The treatment processes include a chlorine 
gas system, fluoridation system, polyphosphate addition system and standby power. Sodium hydroxide is also added to 
control pH. The rated capacity of the wells as prescribed by the PTTW is 5,237 m3/d. Table 2-8 summarizes the wells’ 
process information. 

Table 2-8 Onaping Wells Process Information 

WELL 
RATED CAPACITY 
(M3/D)2 PUMP TYPE1 OPERATING POINT1 STANDBY POWER1 

Well No. 3 

5,237 

Vertical turbine 
pump 

30.3 L/s at 83 m TDH 250 kW diesel 
generator with ATS 

Well No. 4 Vertical turbine 
pump 

30.3 L/s at 83 m TDH 

Well No. 5 Vertical turbine 
pump with VFD 

60.0 L/s at 83 m TDH 

1 Data obtained from the Onaping/Levack DWWP. 
2 Best practices assume largest well out of service to determine the rated capacity. 

The Onaping-Levack Water System also consists of three (3) pressure zones, and storage is provided by two (2) storage 
tanks; the Onaping Storage Tank and the Craig Mine Tank (which is not City owned and therefore not included in the 
Onaping-Levack System analysis). The Onaping Storage Tank has a capacity of 2,400 m3. 

The system also comprises a pressure control building (PCB) and the Frasier Pressure Reducing Valve (PRV). The PCB 
reduces the pressure in the Levack system and increases the pressure to the Craig Mine, and the PRV maintains higher 
pressures at the top of Frasier Avenue and Frasier Crescent, and reduces pressure at the bottom of Frasier Avenue.  

2.3.2 EXISTING AND FUTURE REQUIREMENTS 

Using the population projections and water demand rate development process described in Section 1.4 of Volume 1 of this 
report, Onaping-Levack’s future water demand projections were calculated. Table 2-9 summarizes the Onaping-Levack 
demand criteria and the reference used to determine the criteria, and Table 2-10 summarizes the calculated demand 
projections. 

Table 2-9 Onaping-Levack Water System Demand Criteria 

CRITERIA VALUE REFERENCE 

Average Day Residential Flow 350 L/cap/d City’s Engineering Design Manual, rounded 
down from 410 L/cap/d 

Average Day Commercial and Institutional Flow 28 m3/ha/d MOECC guidelines 

Average Day Industrial Flow 35 m3/ha/d MOECC guidelines 

Domestic Demand Maximum Day Factor  1.70 Average of historical values 

Domestic Demand Peak Hour Factor 3.27 Maximum of historical values 



 
 
 

 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN 
Project No.  121-23026-00 
CITY OF GREATER SUDBURY 

WSP

Page 13

Table 2-10 Onaping-Levack Water Demand Projections 

YEAR POPULATION 
AVERAGE DAY 
DEMAND (M3/D) 

MAXIMUM DAY 
DEMAND (M3/D) 

PEAK HOUR 
DEMAND (M3/D) 

Base 2,112 1,708 2,853 5,259 

2016 2,123 1,712 2,910 5,596 

2021 2,135 1,716 2,917 5,609 

2026 2,146 1,739 2,957 5,687 

2031 2,154 1,742 2,962 5,696 

2036 2,159 1,887 3,208 6,169 

2041 2,159 1,887 3,208 6,169 

2.3.3 GAP ANALYSIS CONCLUSIONS 

As previously mentioned, a gap analysis was conducted in order to determine existing and future water system 
deficiencies for each system. The following information is a summary of the Onaping-Levack Water System Gap Analysis 
and Status Quo Report (WSP, 2015), contained in Appendix 2-A. The report can be referenced for more details regarding 
the analysis of the Onaping-Levack Water System. 

An initial key noted issue within the Onaping-Levack Water System was that the Craig Mine can use booster pumps for 
approximately one (1) hour to fill their tank. When the mine’s demands are high, this can occur as frequently as every four 
(4) hours, putting strain on the City’s supply, and drawing from the Onaping Tank. 



 

 

WSP 
  
Page 14 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN
Project No.  121-23026-00

CITY OF GREATER SUDBURY

SUPPLY 

Analysis of the Onaping Wells concluded that there would be sufficient capacity to service the population growth to the 
year 2041. This can be seen in Figure 2-7 where the projected maximum day demands are plotted against the capacity of 
the wells.  

 
Figure 2-7 Onaping-Levack Water Demand Projections vs. Rated Capacity of the Wells 

STORAGE 

Analysis of the Onaping Storage Tank concluded that no additional storage would be required for the Onaping-Levack 
Water System to service the population growth to the year 2041. This can be seen in Figure 2-8 where the required water 
storage is plotted against the existing water storage capacity.  



 
 
 

 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN 
Project No.  121-23026-00 
CITY OF GREATER SUDBURY 

WSP

Page 15

 

Figure 2-8 Onaping-Levack Water Required Storage vs. Existing Storage Capacity  

WATERMAINS 

During assessment of the watermains within the Onaping-Levack Water System, hydraulic computer modeling identified 
that fire flows are not met at the majority of the dead ends in the system. Water pressures were within an acceptable 
range, with the exception of the watermains nearby and entering the Craig Mine Tank, which were noted to be upwards of 
100 psi. Additional data regarding the mine’s water takings would be required to confirm the reason for the high pressure 
in this watermain. 

Refer to the Onaping-Levack Water System Gap Analysis and Status Quo Report (WSP, 2015), contained in Appendix 2-A of 
this report, which outlines areas identified to have pipe capacity deficiencies within the Onaping-Levack Water System. 

2.4 SUDBURY WATER SYSTEM 
Sudbury is located centrally in the CGS and is the City’s most populated area. The water system services the communities 
of Coniston, Garson, Sudbury, Wahnapitae, and Markstay-Warren. Figure 2-9 illustrates the existing water infrastructure 
in the Sudbury Water System.  

 

  



 

 

WSP 
  
Page 16 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN
Project No.  121-23026-00

CITY OF GREATER SUDBURY

Figure 2-9 Sudbury Water System: Existing Infrastructure 

Page Intentionally Left Blank 

 

  



 
 
 

 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN 
Project No.  121-23026-00 
CITY OF GREATER SUDBURY 

WSP

Page 17

2.4.1 EXISTING SYSTEM 

The Sudbury Water System is supplied by two (2) surface water treatment plants; the David Street WTP and the Wanapitei 
WTP, and three (3) wells; Well No. 1, No. 2, and No. 3 (the Garson Wells). All of the facilities are owned and operated by the 
City of Greater Sudbury. Table 2-11 summarizes the Sudbury Water System supply capacities, and further information can 
be found in the proceeding sections. 

Table 2-11 Sudbury Water System Supply Capacity Summary 

WATER SUPPLY RATED CAPACITY (M3/D) 
ESTIMATED ACTUAL  CAPACITY 
(M3/D) 

Wanapitei WTP 54,0001 40,0001 

David Street WTP 40,0002 37,2602 

Garson Orell Well No. 1 1,5723 1,5723 

Garson Well No. 2 2,9814 2,9814 

Garson Orell Well No. 3 3,2743 05 

Sudbury System 101,827 81,813 
1 The rated capacity for the Wanapitei WTP is 54,000 m3/d. It has been assumed that, as an outcome of a master plan project, 
the hydraulic limitations can be fixed, allowing the plant to deliver its rate capacity. 
2 Although the rated plant capacity is 40,000 m3/d, the PTTW for this facility limits the monthly average day production to 
27,760 m3/d, corresponding to a maximum day amount of 37,260 m3/d. 
3 Rated capacity obtained from Garson Orell Wells PTTW #5376-84BMP7. 
4 Rated capacity obtained from Garson Well 2 PTTW #5307-8YHNAM. 
5 Best practices assume largest well out of service to determine firm capacity. 

WELLS 

There are three (3) wells located in Garson and primarily supply the east end of the community of Garson, although the 
Garson and Sudbury communities are interconnected. Typically, the west end is fed from Sudbury surface water, while the 
east side is fed from the Garson Wells. The O’Neil Pressure Sustaining Valve (PSV) isolates the east and west sides of the 
Garson water distribution network. If pressure drops beyond a specific setpoint on either side of the valve, the PSV opens 
to feed water into the area of lower pressure.  

The Garson Wells property has two (2) well houses, one (1) chemical building, and one (1) buried chlorine contact tank. 
Well Houses 1 and 2 contain the vertical turbine well pumps, pumping to a common 200 mm header to the chemical 
building. The raw water is then treated with sodium hypochlorite and fluoride prior to entering the contact tank. The 
buried process piping allows for isolation of the contact tank. Table 2-12 summarizes the wells’ capacity and process 
information. 

Table 2-12 Garson Wells’ Process Information 

WELL 
RATED CAPACITY 
(M3/D) PUMP TYPE1 OPERATING POINT1 STANDBY POWER1 

Well 1 

See Table 2-11 

Vertical turbine 
pump 

22.7 L/s at 63.7 m TDH 125 kW diesel 
generator with 
automatic transfer 
switch (ATS) 



 

 

WSP 
  
Page 18 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN
Project No.  121-23026-00

CITY OF GREATER SUDBURY

WELL 
RATED CAPACITY 
(M3/D) PUMP TYPE1 OPERATING POINT1 STANDBY POWER1 

Well 2 Vertical turbine 
pump equipped with 
variable frequency 
drive (VFD) 

34.5 L/s at 93.8 m 
TDH 

None 
 

Well 3 Vertical turbine 
pump 

34 L/s at 64.0 m TDH 125 kW diesel 
generator with 
automatic transfer 
switch (ATS) 

1 Data obtained from the Sudbury Drinking Water Works Permit, Number 016-206 Issue 2. 

WATER TREATMENT PLANTS 

WANAPITEI WTP 

The Wanapitei WTP is supplied by the Wanapitei River, and services Sudbury, Wahnapitae, Coniston, and Markstay-
Warren. The plant is a conventional surface WTP, with a treatment process as follows: 

1 Chlorine Gas or Chlorine Dioxide for Taste and Odour Control 
2 Alum, Lime and Polymer Addition – Flash Mixing Chamber 
3 Sedimentation Process 
4 Filtration 
5 UV Disinfection  
6 Addition of Hydrated Lime, Fluoride, Chlorine (secondary disinfection), and Polyphosphate 

According to the Wanapitei WTP Hydraulic Capacity Report (AECOM, 2009), the Wanapitei WTP is limited to a maximum 
flow of 44,000 m3/d due to insufficient high lift pumping capacity and hydraulic pressure limitations of the existing 
transmission main between the plant and Sudbury. City operations staff has indicated that, in practice, the plant can 
operate between 40,000 to 42,000 m3/d. For purposes of this study, a conservative plant production capacity of 40,000 m3/d 
was used.   

DAVID STREET WTP 

The David Street WTP is supplied by Ramsey Lake, and services south, west, and downtown areas of Sudbury. The plant 
services Garson if there is low pressure in the Garson network..  

The treatment process at the David Street WTP includes: 

1 Sodium Hypochlorite/Sodium Permanganate Addition 
2 Pre-Treatment Straining 
3 First and Second Stage Membrane Tanks 
4 UV Disinfection 
5 Addition of Fluoride, Chlorine (secondary disinfection), Sodium Hydroxide Addition and Polyphosphate 

According to the plant PTTW, the maximum permitted water taking is 40,000 m3/d; however, the monthly average rate 
may not exceed 27,760 m3/d. For the purpose of the Master Plan, under existing conditions, the plant’s production 
capacity was estimated at 37,260 m3/d. 

BOOSTER PUMPING STATIONS 

The Sudbury distribution system consists of thirteen (13) pressure zones, and eight (8) booster pumping stations. 
Information regarding the BPS capacities can be seen in Table 2-13.  



 
 
 

 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN 
Project No.  121-23026-00 
CITY OF GREATER SUDBURY 

WSP

Page 19

Table 2-13 Sudbury Water System Booster Pumping Station Summary 

FACILITY PUMP INFORMATION TOTAL CAPACITY (L/S) FIRM CAPACITY (L/S)2 

Algonquin Two (2) centrifugal pumps 
with variable speed drives, 
each pump rated at 17.7 L/s 
at 16 m TDH 

35.4 17.7 

Copper Park1 Three (3) centrifugal 
pumps with variable speed 
drives; two (2) pumps rated 
at 10 L/s at 32 m TDH each 
and one (1) pump rated at 
80 L/s at 38.5 m TDH 

100 20.0 

Jogues Two (2) centrifugal pumps 
with variable speed drives, 
each pump rated at 11.4 L/s 
at 19.5 m TDH 

22.8 11.4 

Maley1 Two (2) vertical turbine 
pumps with variable speed 
drives, each pump rated at 
45 L/s at 49 m TDH and 
one (1) centrifugal pump 
rated at 120 L/s at 56 m 
TDH. 

210 90.0 

Montrose Two (2) centrifugal pumps, 
one (1) rated at 18.9 L/s at 
22.9 m TDH and one (1) 
rated at 63.1 L/s at 22.9 m 
TDH 

82.0 18.9 

Moss One (1) pump rated at 3.8 
L/s 

3.8 0 

Snowdon Two (2) centrifugal pumps, 
one (1) rated at 19.7 L/s at 
29 m TDH and one (1) rated 
at 70 L/s (TDH not known) 

89.7 19.7 

Sunrise Ridge1 Three (3) centrifugal 
pumps with variable speed 
drives; two (2) pumps rated 
at 9.8 L/s at 164.9 m TDH 
each and one (1) pump 
rated at 81.5 L/s at 48.1 m 
TDH. 

101 19.6 

1 Standby power available. 
2 Based on the largest pump out of service. 



 

 

WSP 
  
Page 20 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN
Project No.  121-23026-00

CITY OF GREATER SUDBURY

In addition to the above booster pumping stations, Laurentian University obtains water from the municipal supply and 
pressurizes the university campus through the Laurentian BPS. This BPS is owned and operated by Laurentian University 
and is therefore not included in this study.  

STORAGE 

Storage in the Sudbury Water System is provided by one (1) reservoir, the Ellis Reservoir. The reservoir is an in-ground 
dual cell reservoir and rechlorination facility that receives water directly from the Wanapitei and David Street WTPs. 
According to the DWWP, the reservoir has a capacity of 36,400 m3. City staff has observed that when the reservoir is filled 
to its top water level, the frequency of watermain breaks in the surrounding area increases. As a result, the Ellis Reservoir 
is not filled to capacity, thereby reducing its useful volume. The reservoir is typically filled to a maximum useful volume of 
approximately 26,700 m3.  

2.4.2 EXISTING AND FUTURE REQUIREMENTS 

Using the population projections and water demand rate development process described in Section 1.4 of Volume 1 of this 
report, Sudbury’s future water demand projections were calculated. Table 2-14 summarizes the Sudbury demand criteria 
and the reference used to determine the criteria, and Table 2-15 summarizes the calculated demand projections. 

Table 2-14 Sudbury Water System Demand Criteria 

CRITERIA VALUE REFERENCE 

Average Day Residential Demand 350 L/cap/d Average of historical values, rounded 
up to nearest 50 L/cap/d 

Average Day Institutional & 
Commercial Demand 

28 m3/ha/d MOECC Guidelines 

Average Industrial Demand 35 m3/ha/d MOECC Guidelines 

Domestic Demand Maximum Day 
Factor  

1.39 Highest historical value 

Domestic Demand Peak Hour Factor 1.58 Highest historical value 

Table 2-15 Sudbury Water Demand Projections 

YEAR POPULATION 
AVERAGE DAY 
DEMAND (M3/D) 

MAXIMUM DAY 
DEMAND (M3/D) 

PEAK HOUR 
DEMAND (M3/D) 

Base 94,868 44,150 59,601 66,705 

2016 95,826 50,486 70,259 79,823 

2021 97,059 50,918 70,860 80,506 

2026 98,330 54,720 76,151 86,517 

2031 99,056 54,974 76,505 86,919 

2036 99,506 64,566 89,853 102,085 

2041 99,450 64,546 89,826 102,054 



 
 
 

 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN 
Project No.  121-23026-00 
CITY OF GREATER SUDBURY 

WSP

Page 21

2.4.3 GAP ANALYSIS CONCLUSIONS 
[...]
5.2.2  Pumping Capacity .......................................................................................................................... 19 

5.2.3  Storage Capacity ............................................................................................................................. 19 

5.2.4  Distribution Capacity .................................................................................................................... 19 



 
 

 

WSP 
  
Page iv 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN
Project No.  121-23026-00

CITY OF GREATER SUDBURY

6  FUTURE REQUIREMENTS ............................................ 20 

6.1  Population Projections ............................................................... 20 

6.2  Priority Extension List ................................................................... 21 

6.3  Phasing of Future Growth .......................................................... 22 

6.4  Future Water Demand Projections and Infrastructure 
NEeds .................................................................................................. 22 

6.4.1  Supply Capacity ............................................................................................................................... 23 

6.4.2  Supply Capacity Sensitivity Analysis ................................................................................. 23 

6.4.3  Storage Capacity ............................................................................................................................ 25 

6.4.4  Distribution Network .................................................................................................................. 26 

7  HYDRAULIC MODELING ................................................ 27 

7.1  Water Model Development ....................................................... 27 

7.1.1  Firefighting Capacity .................................................................................................................... 27 

7.1.2  Modeled Hydraulic Capacity Under Normal Conditions ................................... 28 

8  CONCLUSIONS AND RECOMMENDATIONS ...... 29 

BIBLIOGRAPHY ............................................................................... 30 

 

 



  
 

 

TABLES 

TABLE 3-1  GARSON WELLS’ PROCESS INFORMATION1 .............. 7 
TABLE 3-2  SUDBURY SYSTEM RATED AND 

ESTIMATED ACTUAL CAPACITY ......................................... 9 
TABLE 3-3  SUDBURY WATER SYSTEM BOOSTER 

PUMPING STATIONS ............................................................... 10 
TABLE 4-1  WATER SUPPLY DATA REVIEWED ................................. 13 
TABLE 4-2  HISTORICAL WATER SUPPLY DATA ............................... 13 
TABLE 5-1  WATER SYSTEM DESIGN CRITERIA .............................. 18 
TABLE 6-1  SUDBURY WATER SYSTEM POPULATION 

PROJECTIONS ............................................................................. 20 
TABLE 6-2  SUDBURY WATER SYSTEM ICI 

PROJECTIONS ............................................................................... 21 
TABLE 6-3  SUDBURY WATER SYSTEM WATER 

DEMAND PROJECTIONS ...................................................... 22 
TABLE 6-4  SENSITIVITY ANALYSIS SCENARIOS ............................. 24 
 

FIGURES 

FIGURE 3-1  DAVID STREET WTP PROCESS FLOW 
DIAGRAM .......................................................................................... 4 

FIGURE 3-2  WANAPITEI WTP PROCESS FLOW 
DIAGRAM .......................................................................................... 6 

FIGURE 3-3  GARSON WELLS’ PROCESS FLOW 
DIAGRAM ........................................................................................... 7 

FIGURE 3-4  DAVID STREET WTP HISTORICAL DAILY 
PRODUCTION ................................................................................. 8 

FIGURE 3-5  WANAPITEI WTP HISTORICAL DAILY 
PRODUCTION ................................................................................. 9 

FIGURE 4-1  HISTORICAL PCE LEVELS IN TREATED 
WATER AT WELLS 1 AND 3 .................................................. 16 

FIGURE 4-2  MONITORING WELL PCE LEVELS ..................................... 17 
FIGURE 6-1  WATER DEMAND PROJECTIONS 

COMPARED TO RATED TOTAL AND 
ESTIMATED FIRM CAPACITIES ......................................... 23 

FIGURE 6-2  SUDBURY WATER SUPPLY SENSITIVITY 
ANALYSIS ........................................................................................ 24 

FIGURE 6-3  AVAILABLE STORAGE CAPACITY 
COMPARED TO FUTURE NEEDS .................................... 26 

 



 
 

 

WSP 
  
Page vi 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN
Project No.  121-23026-00

CITY OF GREATER SUDBURY

APPENDICES 

A   RESIDENTIAL AND ICI DEVELOPMENT AREAS 

B   WATER DEMAND CAPACITY ASSESSMENTS 

C   WATER MODEL RESULTS 

 



 
 
 

 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN 
Project No.  121-23026-00 
CITY OF GREATER SUDBURY 

WSP

Page 1

1 INTRODUCTION 
The City of Greater Sudbury (CGS) retained WSP to undertake a Water and Wastewater Master Plan. The purpose of the 
Master Plan project is to establish servicing strategies for water and wastewater infrastructure for the core urban areas 
and surrounding communities in the City for the next 20 years, as part of the five-year review of the City’s Official Plan. 
The Master Plan will identify potential projects to address the servicing needs for planned growth within the City. It is 
being conducted in accordance with the requirements set out in the Municipal Class Environmental Assessment (Class EA) 
document (June 2000 as amended in 2007 and in 2011). 

This report includes a capacity review of Sudbury’s existing water system. Based on population growth projections and 
design criteria discussed in the Population and Unit Rates Technical Memorandum (WSP, 2014), water demand projections were 
developed and used to determine future infrastructure needs to the 2041 and Ultimate Buildout planning horizons.  

This report assumes that the Sudbury Water System would continue to be a stand-alone system. Any potential 
interconnections between Sudbury and other systems are not considered as part of this report. Potential interconnections 
with other communities will be reviewed under separate cover, as part of the Master Plan.  

The conclusions provided in this report will be the basis for the problem definition and evaluation of alternatives 
conducted as part of the Master Plan. 

Additional information on the existing water system is provided in the Baseline Review Report for Water Systems (WSP, 
2014).  



 

 

WSP 
  
Page 2 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN
Project No.  121-23026-00

CITY OF GREATER SUDBURY

2 STUDY AREA 
The Sudbury Water System is located centrally in the City of Greater Sudbury and is the City’s most populated area. It 
services the communities of Sudbury (including New Sudbury and Downtown), Coniston, Wanapitei, and Garson. The 
neighbouring community of Markstay in the Municipality of Markstay-Warren is also supplied by the Sudbury Water 
System. The system is supplied by two surface water treatment plants (WTPs) as well as three wells.  

Maps 1 and 2 in Appendix A shows the Sudbury study area and identifies future land use and development areas, including 
vacant residential and industrial, commercial, and institutional (ICI) areas.  

Additional information on population growth and development phasing is provided in the Unit Rates and Population 
Projections Technical Memorandum (WSP, 2014). 

Existing development in the study area is mixed, and includes residential as well as ICI land uses.  

Based on the City’s planning data, the Sudbury area population with municipal water servicing is expected to increase 
from 94,868 in 2011 to 99,450 by 2041 and 126,663 by Ultimate Buildout.  

ICI growth is expected to be primarily industrial with some commercial and a small amount of institutional. Growth is 
discussed further in Section 6.1.  



 
 
 

 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN 
Project No.  121-23026-00 
CITY OF GREATER SUDBURY 

WSP

Page 3

3 OVERVIEW OF EXISTING SYSTEM 
The Sudbury Water System services the communities of Coniston, Garson, Sudbury, and Wahnapitae. The system is 
supplied by two surface water treatment plants and three wells. The David Street WTP is supplied by Ramsey Lake and the 
Wanapitei WTP is supplied by the Wanapitei River. Three wells are located in Garson and primarily supply the east end of 
the community of Garson, although the Garson and Sudbury communities are interconnected. 

The total rated capacity for the system (David Street WTP, Wanapitei WTP, and Garson Wells) is 101,827 m3/d, as described 
in the Baseline Review Report – Water (WSP, 2014). However, it is not possible to operate the system at its rated capacity due 
to constraints at the David Street and Wanapitei WTPs and the distribution system piping. Therefore, the estimated 
production capacity for the system is 81,813 m3/d, as detailed in Section 3.4. 

All of the facilities are owned and operated by the City of Greater Sudbury.  

Additional information on the existing systems is provided in the Baseline Review Report for Water Systems (WSP, 2014).  

3.1 DAVID STREET WATER TREATMENT PLANT 
The David St. WTP is a surface water plant drawing water from Ramsey Lake. According to the plant PTTW, the maximum 
permitted water taking is 40,000 m3/d, on any given day; however, the monthly average rate may not exceed 27,760 m3/d. 
This corresponds to a maximum day production capacity of approximately 37,260 m3/d when the maximum day design 
peaking factor of 1.39 is applied to the monthly average. 

The plant was constructed in the early 1900s and has undergone numerous upgrades. In 2004, major upgrades were made 
to install a membrane ultrafiltration system and a UV disinfection system. The existing process flow diagram is presented 
in Figure 3-1.  

The David Street WTP has operational and maintenance challenges. The plant has problems with moisture and corrosion 
and has consistent issues with valves and analyzers.  



 

 

WSP 
  
Page 4 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN
Project No.  121-23026-00

CITY OF GREATER SUDBURY

 

Figure 3-1 David Street WTP Process Flow Diagram 



 
 
 

 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN 
Project No.  121-23026-00 
CITY OF GREATER SUDBURY 

WSP

Page 5

3.2 WANAPITEI WATER TREATMENT PLANT 
The Wanapitei WTP services the City of Sudbury, the communities of Wahnapitae and Coniston, and the Municipality of 
Markstay-Warren. The plant is located at 49 Hwy 17 East in Coniston. It is a conventional surface water treatment plant, 
which draws water from the Wanapitei River. The plant was constructed in the 1970s and has since undergone several 
upgrades to enhance treatment efficiency, increase production, and to reduce energy costs. According to the Wanapitei 
WTP Hydraulic Capacity Report (AECOM, 2009), the plant is limited to a maximum flow of 44,000 m3/d due to insufficient high 
lift pumping capacity and hydraulic pressure limitations of the existing transmission main between Coniston and Sudbury. 
However, City operations staff has indicated that, in practice, the plant operates between 40,000 to 42,000 m3/d. A process 
flow block diagram is shown in Figure 3-2. 

Raw water is drawn by five raw water pumps. It is then pretreated with chlorine gas or chlorine dioxide for taste and odor 
control. When high levels of organics are present in the raw water, chlorine dioxide is dosed to reduce the formation of 
trihalomethanes (THMs) and other disinfection by products (DBPs). The raw water is mixed with alum in the flash mixing 
chamber. After sedimentation, the water flows through four dual media (silica sand/anthracite coal) gravity filters. The 
filtered water is then treated with hydrated lime (for pH /alkalinity adjustment), fluoride, chlorine, and polyphosphate to 
reduce corrosion in the distribution system. The treated water is then disinfected using an ultraviolet (UV) system.  

The Wanapitei WTP includes five high lift pumps that discharge treated water to a single 750 mm diameter watermain to 
the Sudbury Distribution System and a 250 mm diameter watermain to the communities of Wahnapitae and Markstay-
Warren.  

The plant is equipped with a hydropneumatic tank fed off the 750 mm discharge to protect the Sudbury Distribution 
System from hydraulic transients. 



 

 

WSP 
  
Page 6 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN
Project No.  121-23026-00

CITY OF GREATER SUDBURY

 

Figure 3-2 Wanapitei WTP Process Flow Diagram 



 
 
 

 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN 
Project No.  121-23026-00 
CITY OF GREATER SUDBURY 

WSP

Page 7

3.3 GARSON WELLS 
The Garson groundwater system consists of three wells, Garson Wells No. 1, 2 and 3, normally servicing the eastern area of 
Garson. The wells also service the west side of town if the pressure in the west drops below the pressure in the east side 
through the O’Neil Pressure Sustaining Valve (PSV).  

Garson Well 2 is located on the east side of Falconbridge Highway at Spruce Street. This well house is not equipped with 
standby power supply. A vertical turbine well pump equipped with a variable frequency drive (VFD) draws water which is 
then chlorinated and fluoridated. The raw water contains iron. 

Garson Wells 1 and 3 are located on the south side of Falconbridge Road at Orell Street. The property has two well houses, 
one chemical building, and one buried chlorine contact tank. Well Houses 1 and 2 contain the vertical turbine well pumps, 
pumping to a common 200 mm header to the chemical building. The raw water is then treated with sodium hypochlorite 
and fluoride prior to entering the contact tank. The buried process piping allows for isolation of the contact tank. An 
exterior standby generator with a nominal rating of 125 kW, automatic transfer switch, and 100 L capacity double-walled 
fuel tank can be used for Wells 1 and 3.  

Wells 1 and 3 have elevated levels of tetrachloroethylene, but the levels do not exceed the regulated Maximum Acceptable 
Concentration (MAC).  

When the duty well switches over from Well 2 to Well 1 or 3 (or the reverse), flow in part of the distribution system 
reverses. The flow reversal results in movement of water that was previously stagnant. Therefore, during a switch, 
chlorine residuals tend to decrease, but continue to meet regulatory requirements.   

Table 3-1 summarizes additional process information for the Garson Wells, and a process flow chart is shown in Figure 3-3. 

 

Figure 3-3 Garson Wells’ Process Flow Diagram 

Table 3-1 Garson Wells’ Process Information1 

SOURCE PUMP TYPE OPERATING POINT STANDBY POWER 

Well 2 Vertical turbine pump 
equipped with variable 
frequency drive (VFD) 

34.5 L/s at 93.8 m TDH None 



 

 

WSP 
  
Page 8 

CITY OF GREATER SUDBURY WATER AND WASTEWATER MASTER PLAN
Project No.  121-23026-00

CITY OF GREATER SUDBURY

SOURCE PUMP TYPE OPERATING POINT STANDBY POWER 

Well 1 Vertical turbine pump 22.7 L/s at 63.7 m TDH 125 kW diesel generator 
with automatic transfer 
switch (ATS) 

Well 3 Vertical turbine pump 34 L/s at 64.0 m TDH 

1 Data obtained from the Sudbury Drinking Water Works Permit, Number 016-206 Issue 2. 

3.4 WATER SUPPLY CAPACITY AND LIMITATIONS 
As noted in the previous sections, the Wanapitei and David Street WTPs do not operate at their maximum rated capacities.  

The David Street WTP is rated for a maximum day production capacity of 40,000 m3/d. However, the Permit to Take Water 
(PTTW) for this facility limits the monthly average production capacity to 27,760 m3/d. This corresponds to a maximum 
day production capacity of about 37,260 m3, calculated by applying the maximum day design peaking factor of 1.38 